Subject  
Products lists
[ 2009-09-02 11:05:44 ]
Name  
admin
Hits: 15446        
Homepage  
http://www.coreaproducts.com , Hit: 2490
PART NO MODEL PART NO. DESCRIPTION
SPV15-PTS SUNDSTRAND M15   PISTON SHOE SET
SPV18-PTS SUNDSTRAND M18   PISTON SHOE SET
SPV18-VLP SUNDSTRAND M18   VALVE PLATE (BI-METAL)
SPV18-STP SUNDSTRAND M18   SET PLATE
SPV18-CYB SUNDSTRAND M18   CYL BLOCK
SPV18-ROA SUNDSTRAND M18   ROTARY KIT
V38-STB-A DAIKIN V38/51B   SET PLATE & BALL GUIDE
V38-VLP-L DAIKIN V38/51B   VALVE PLATE (BI-METAL) LH
V38-VLP-R DAIKIN V38/51B   VALVE PLATE (BI-METAL) RH
DKN-V38-CYB DAIKIN V38/51B   CYL BLOCK
M46-PTS M46    PISOTN SHOE
M46-STB-A M46    SET PLATE & BALL GUIDE
M46-CYB M46    CYL.BLOCK
M46-VLP-M M46    VALVE PLATE (MOTOR)
M46-VLP-R M46    VALVE PLATE RH
M46-VLP-L M46    VALVE PLATE LH
M46-ROA-M M46    ROTARY KIT (MOTOR)
SPV20-CYB SUNDSTRAND M20 049155 CYLINDER BLOCK
SPV20-BLG SUNDSTRAND M20 002642 BALL GUIDE
SPV20-PTS SUNDSTRAND M20 010462 PISTON SHOE SET
SPV20-STP SUNDSTRAND M20 002667 SET PLATE
SPV20-SHP SUNDSTRAND M20 010520 SHOE PLATE
SPV20-VLP-R SUNDSTRAND M20 002881 VALVE PLATE RH
SPV20-VLP-L SUNDSTRAND M20 002899 VALVE PLATE LH
SPV20-VLP-M SUNDSTRAND M20 002907 VALVE PLATE (MOTOR)
SPV20-BRP SUNDSTRAND M20 002733 BEARING PLATE
SPV20-SPR SUNDSTRAND M20 014019 BLOCK SPRING
SPV20-ROA-L SUNDSTRAND M20   ROTARY KIT LH
SPV20-ROA-R SUNDSTRAND M20   ROTARY KIT RH
SPV21-CYB SUNDSTRAND M21 049163 CYLINDER BLOCK
SPV21-BLG SUNDSTRAND M21 003160 BALL GUIDE
SPV21-SHP SUNDSTRAND M21 003228 SHOE PLATE
SPV21-VLP-R SUNDSTRAND M21 003568 VALVE PLATE RH
SPV21-VLP-L SUNDSTRAND M21 003376 VALVE PLATE LH
SPV21-VLP-M SUNDSTRAND M21 003384 VALVE PLATE (MOTOR)
SPV21-BRP SUNDSTRAND M21 003293 BEARING PLATE
SPV21-BRP-H/P SUNDSTRAND M21   BEARING PLATE HIGH PRESURE
SPV21-BRP-H/P (OLD) SUNDSTRAND M21   BEARING PLATE HIGH PRESURE (BRASS)
SPV21-SPR SUNDSTRAND M21 018978 BLOCK SPRING
SPV21-SFT-21T SUNDSTRAND M21 018812 SHAFT (21 TOOTH)
SPV21-ROA-L SUNDSTRAND M21   ROTARY KIT LH
SPV21-ROA-R SUNDSTRAND M21   ROTARY KIT RH
SPV21-ROA-M SUNDSTRAND M21   ROTARY KIT MOTOR
SPV22-CYB SUNDSTRAND M22 014878 CYLINDER BLOCK
SPV22-BLG SUNDSTRAND M22 003665 BALL GUIDE
SPV22-SHP SUNDSTRAND M22 003699 SHOE PLATE
SPV22-VLP-R SUNDSTRAND M22 003889 VALVE PLATE RH
SPV22-VLP-L SUNDSTRAND M22 003887 VALVE PLATE LH
SPV22-VLP-M SUNDSTRAND M22 003905 VALVE PLATE (MOTOR)
SPV22-BRP SUNDSTRAND M22 003772 BEARING PLATE
SPV22-BRP-H/P SUNDSTRAND M22   BEARING PLATE HIGH PRESURE
SPV22-BRP-H/P(OLD) SUNDSTRAND M22   BEARING PLATE HIGH PRESURE (BRASS)
SPV22-SFT-14 SUNDSTRAND M22 045062    9220944 (14 TEETH)
SPV22-SFT-19 SUNDSTRAND M22      9220515 (19 TEETH)
SPV22-SFT-21 SUNDSTRAND M22      9220417 (21 TEETH)
SPV22-ROA-L SUNDSTRAND M22   ROTARY KIT LH
SPV22-ROA-R SUNDSTRAND M22   ROTARY KIT RH
SPV22-ROA-M SUNDSTRAND M22   ROTARY KIT MOTOR
SPV23-CYB SUNDSTRAND M23 014910 CYLINDER BLOCK
SPV23-BLG SUNDSTRAND M23 004143 BALL GUIDE
SPV23-PTS SUNDSTRAND M23 038620 PISTON SHOE SET
SPV23-STP SUNDSTRAND M23 004143 SET PLATE
SPV23-SHP SUNDSTRAND M23 004184 SHOE PLATE
SPV23-VLP-R SUNDSTRAND M23 004333 VALVE PLATE RH
SPV23-VLP-L SUNDSTRAND M23 004341 VALVE PLATE LH
SPV23-VLP-M SUNDSTRAND M23 004358 VALVE PLATE (MOTOR)
SPV23-BRP SUNDSTRAND M23 004242 BEARING PLATE
SPV23-BRP-H/P SUNDSTRAND M23   BEARING PLATE HIGH PRESURE
SPV23-BRP-H/P(OLD) SUNDSTRAND M23   BEARING PLATE HIGH PRESURE (BRASS)
SPV23-SPR SUNDSTRAND M23 014753 BLOCK SPRING
SPV23-MCS SUNDSTRAND M23 051946 MECHANICAL SEAL
SPV23-SFT-14T SUNDSTRAND M23      9230476 (14 TEETH)
SPV23-SFT-19T SUNDSTRAND M23      9230194 (19 TEETH)
SPV23-SFT-21T SUNDSTRAND M23    
SPV23-SFT-23T SUNDSTRAND M23   SHAFT   9230469 (23 TEETH)
SPV23-ROA-L SUNDSTRAND M23   ROTARY KIT LH
SPV23-ROA-R SUNDSTRAND M23   ROTARY KIT RH
SPV23-ROA-M SUNDSTRAND M23   ROTARY KIT MOTOR
SPV24-CYB SUNDSTRAND M24 004663 CYLINDER BLOCK
SPV24-BLG SUNDSTRAND M24 004663 BALL GUIDE
SPV24-PTS SUNDSTRAND M24 038950 PISTON SHOE SET
SPV24-STP SUNDSTRAND M24 004697 SET PLATE
SPV24-SHP SUNDSTRAND M24 011015 SHOE PLATE
SPV24-VLP-R SUNDSTRAND M24 004895 VALVE PLATE RH
SPV24-VLP-L SUNDSTRAND M24 004903 VALVE PLATE LH
SPV24-VLP-M SUNDSTRAND M24 004911 VALVE PLATE (MOTOR)
SPV24-BRP SUNDSTRAND M24 004762 BEARING PLATE
SPV25-BLG SUNDSTRAND M25 005090 BALL GUIDE
SPV25-PTS SUNDSTRAND M25 097352 PISTON SHOE SET
SPV25-STP SUNDSTRAND M25 005173 SET PLATE
SPV25-SHP SUNDSTRAND M25 005181 SHOE PLATE
SPV25-VLP-R SUNDSTRAND M25 005371 VALVE PLATE RH
SPV25-VLP-L SUNDSTRAND M25 005389 VALVE PLATE LH
SPV25-VLP-M SUNDSTRAND M25 005397 VALVE PLATE (MOTOR)
SPV25-BRP SUNDSTRAND M25 005249 BEARING PLATE
SPV25-MCS      
SPV26-BLG SUNDSTRAND M26 046243 BALL GUIDE
SPV26-PTS SUNDSTRAND M26 097360 PISTON SHOE SET
SPV26-STP SUNDSTRAND M26 048250 SET PLATE
SPV26-SHP SUNDSTRAND M26 049635 SHOE PLATE
SPV26-VLP-R SUNDSTRAND M26 016345 VALVE PLATE RH
SPV26-VLP-L SUNDSTRAND M26 016352 VALVE PLATE LH
SPV26-VLP-M SUNDSTRAND M26 016386 VALVE PLATE (MOTOR)
SPV26-BRP SUNDSTRAND M26 046300 BEARING PLATE
SPV27-BLG SUNDSTRAND M27 005587 BALL GUIDE
SPV27-PTS SUNDSTRAND M27 097378 PISTON SHOE SET
SPV27-STP SUNDSTRAND M27 062802 SET PLATE
SPV27-SHP SUNDSTRAND M27 047639 SHOE PLATE
SPV27-VLP-R SUNDSTRAND M27 071118 VALVE PLATE RH
SPV27-VLP-L SUNDSTRAND M27 047605 VALVE PLATE LH
SPV27-VLP-M SUNDSTRAND M27 005975 VALVE PLATE (MOTOR)
SPV27-BRP SUNDSTRAND M27 005819 BEARING PLATE
SPV27-BRP-OLD      
PVD21-CYB DAIKIN PVD21 2437U160S37C PISTON SHOE SET
PVD21-BLG KOBELCO SK-04-N2 C45100496 SET PLATE
SPV21-PTS SUNDSTRAND M21 2437U160S37A CYLINDER BLOCK
PVD21-CYB DAIKIN PVD21 2437U160S37C CYLINDER BLOCK
PVD21-BLG KOBELCO SK-04-N2 C45100496 BALL GUIDE
SPV21-PTS SUNDSTRAND M21 2437U160S37A PISTON SHOE SET
SPV21-STP SUNDSTRAND M21 2437U160S37B SET PLATE
PVD21-SHP SK04/K604D 2437U160S19 SHOE PLATE
PVD21-VLP-R   2437U160S33 VALVE PLATE RH
PVD21-VLP-L   2437U160S46 VALVE PLATE LH
PVD21-BRP   2437U160S37C BEARING PLATE ***
PVD21-ROA-L     ROTARY KIT LH
PVD21-ROA-R     ROTARY KIT RH
SPV22-PTS SUNDSTRAND M22 C45100494 PISTON SHOE SET
SPV22-PTS(PC)      
SPV22-STP SUNDSTRAND M22 C45100495 SET PLATE
PVD22-SHP MS110-5/MS12-2/MS120 C65100122 INDEX PLATE
PVD22-BLG MS140-2/MS140 C45100496 BALL RETAINER
PVD22-VLP-R-R(444) SK05/K905 C45100444 VALVE PLATE RH CCW
PVD22-VLP-F-L(117)   C65100117 VALVE PLATE LH CW
PVD22-VLP-R-R-8.5   C45100444 VALVE PLATE RH (8.5) CCW
PVD22-VLP-F-L-8.5   C65100117 VALVE PLATE LH (8.5) CW
PVD22-BRP   C45100484 BEARING PLATE
PVD22-CYB   C45100497 CYLINDER BLOCK
SPV22-SPR SUNDSTRAND M22   CLY. BLOCK SPRING
SPV22-MCS SUNDSTRAND M22   MECHANICAL SEAL ***
SPV22-MCS-K SUNDSTRAND M22 0 MECHANICAL SEAL KIT
PVD22-ROA-L     ROTARY KIT LH
PVD22-ROA-R     ROTARY KIT RH
PVD22-SFT   C75100111 SHAFT
MS110-8-VLP-L-F(119) MS110-8 C85100119 VALVE PLATE REAR
MS110-8-VLP-R-R(123)   C85100123 VALVE PLATE FRONT
MS110-8-VLP-L-R(119)-8.5 MS110-8 C85100119 VALVE PLATE REAR
MS110-8-VLP-R-F(123)-8.5   C85100123 VALVE PLATE FRONT
MS160-M/P-PTS MS160 M/P   PISTON SHOE SET (7PCS)
MS160-S/M-PRA MS160 (S/M)   PISTON SHOE & RETAINER
MS180-M/P-PRA MS180/MS180-2 40554 P/SHOE W/RETAINER
MS180-M/P-PTS     PISTON SHOE (SET)
MS180-M/P-STP   B40554 RETAINER
MS180-M/P-SHP   40458007 INDEX PLATE
MS180-M/P-BLG   41096 BALL RETAINER
MS180-M/P-BRP   40767 PORT PLATE
MS180-M/P-CYB   40381 CYL BLOCK
MS230-M/P-CYB (MS230,MS280) 44976 CYL BLOCK (C/SLEEVE)
MS180-3O-M/P-PRA PPS140 51726 P/SHOE W/RETAINER
MS180-3O-M/P-PTS MS180-3 (OLD) 51726 PISTON SHOE (SET)
MS180-3O-M/P-STP MS230 51726 RETAINER
MS180-3O-M/P-SHP   51716 INDEX PLATE
MS180-3O-M/P-BLG   51722 BALL RETAINER
MS180-3O-M/P-BRP   54463 PORT PLATE
MS180-3O-M/P-CYB   55098 CYLINDER BLOCK
MS180-3O-M/P-ROA     ROTARY KIT
MS180-3N-M/P-PRA SPV10/10 E75140900/54E75141700 P/SHOE W/RETAINER
MS180-3N-M/P-PTS MS180-3 (NEW) E75140900 PISTON SHOE (SETS)
MS180-3NM/PPTS(PC) MS180-8 (OLD)    
MS180-3N-M/P-STP MS180S-8  (OLD) E75141700 RETAINER
MS180-3N-M/P-SHP MS180LC-8(OLD) E75140200/33 INDEX PLATE
MS180-3N-M/P-BLG MS180LCS-8(OLD) E75141400/33 BALL RETAINER
MS180-3N-M/P-VLP   E75141800/54 VALVE PLATE
MS1803NMPBRPLRR   E75142000/52 PORT PLATE LH
MS1803NMPBRPRFR   E75142100/RH PORT PLATE RH
MS180-3N-M/P-DMS   E75141600/53 DRUM SEAL
MS180-3N-M/P-CYB   E75140600/53 DRUM
MS180-3N-M/P-CYB(10mm)      
MS180-3N-M/P-ROA-L     ROTARY KIT LH
MS180-3N-M/P-ROA-R     ROTARY KIT RH
MS180-8-GVP-BIG     GOVERNOR (BIG)
MS180-8-GVP-SMALL     GOVERNOR (SMALL)
MS180-8-S/M-CBA MS180-8 S/M   CYL. BLOCK W/VALVE PLATE
MS180-8-S/M-PTS MS180-8 S/M   PISTON SHOE
MS180-8-S/M-SHP MS180-8 S/M   SHOE PLATE
MS180-8-S/M-STB-A MS180-8 S/M   SET PLATE & BALL GUIDE
MS180-8 S/M-SFT   E75250151 SHAFT
MFB80 S/M-PTS MFB80/SG04ER1300LC-3 1321-121 PISTON SHOE
MFB80 S/M-STP R120/130W/R130LC 1398-150 SET PLATE
  HX60W-2MX6W/SE130W    
MFB160-PTS MFB160 (SG08E) 1321-122/1398-150 PISTON SHOE SET
MFB160-STP E200B/HD800/180-8 S170/SE210LC/MX8W-2LC SET PLATE
  R200LC-2M/R2000W-2 MX222LC/MX452  
E200B-M/P-PRA SPK10/10 E65140501/E65140501-A PISTON SHOE W/RETAINER
E200B-M/P-PTS MS180-8(NEW)E200B E65140501 PISTON SHOE
E200B-M/P-PTS-INCH  EL200/E180/E240/EL240   PISTON SHOE (INCH SIZE)
E200B-M/P-STP E240B/EL240B E65140501-A RETAINER(SET PLATE)
E200B-M/P-STR MS180LC-8/MS180LCS-8 E65141300 RETAINER(STEEL)
E200B-M/P-VLP   E65141401 VALVE PLATE(BEARING PLATE)
E200B-M/P-BRP-R   E65141701 PORT PLATE RH
E200B-M/P-BRP-L   E65141601 PORT PLATE LH
E200B-M/P-SHP   E65140401 SHOE PLATE
E200B-M/P-CYB   E65141002 DRUM
E200B-M/P-CYB-INCH     DRUM (INCH SIZE)
E200B-M/P-BLG   E65141800 RETAINER BALL
E200B-M/P-SPC   E65141901 SPACER  
E200B-M/P-DMS   E65142000 DRUM SEAL
E200B-M/P-AXL   E65142301 AXLE SHAFT
E200B-M/P-ROA-L     ROTARY KIT LH
E200B-M/P-ROA-R     ROTARY KIT LH
E300-AXL     AXLE SHAFT
KVC930-PTS MS380HD1880SE-2 8J2022 PISTON SHOE SET
PC120-3-M/P-PRA HPV55   PISTON SHOE W/RETAINER
PC120-3-M/P-PTS PC100-3/PC120-3 708-23-13311 PISTON SHOE SET
PC120-3-M/P-STP PC120-5/PW120-3 708-23-13342 RETAINER (SET PLATE)
PC120-3-M/P-CYB     CYLINDER BLOCK
PC120-3-M/P-CBA-L   7082313151/7082313210 CYL. BLOCKW/VALVE PLATE LH
PC120-3-M/P-CBA-R   7082313151/7082313210 CYL. BLOCKW/VALVE PLATE RH
PC120-3-M/P-VLP-R   708-23-13210 VALVE PLATE RH
PC120-3-M/P-VLP-L   708-23-13220 VALVE PLATE LH
PC120-5-M/P-CBA-L PC120-5   CYL. BLOCKW/VALVE PLATE LH
PC120-5-M/P-CBA-R PC120-5   CYL. BLOCKW/VALVE PLATE RH
PC200-2-M/P-PTS PC200-2/PC220-2 706-76-40162 PISTON
PC200-2-M/P-STP PC300-1/2PC400-1/2 706-75-41263 SET PLATE
PC200-2-M/P-CYB   706-76-41091 CYLINDER BLOCK
PC200-2-M/P-VLP   706-75-40841 VALVE PLATE
PC200-2 T/M-PTS 706-75-41163   PISTON
PC200-2 T/M-VLP(42740) 706-76-40263   VALVE PLATE
PC200-2 T/M-VLP(40841) 706-46-40900   VALVE PLATE
PC200-2 T/M-VLP(23611)      
PC200-2 T/M-CYB 706-46-40070   BLOCK
PC200-2 T/M-STP     SET PLATE
PC200-3-M/P-PRA HPV90   PISTON SHOE W/RETAINER
PC200-3-M/P-PTS PC200-3/200-5/220-3 708-25-00200 PISTON SHOE SET
PC200-3-M/P-STP 220-5/PC190-3/180-5 708-25-13422 RETAINER SHOE
PC200-3-CMR PC650-3/5 708-25-13410 CAM ROCKER (SWASH)
PC200-3-CYB   708-25-13151 CYLINDER BLOCK
PC200-3-M/P-CBA-L PC200-3 708-25-00010 CYL. BLOCK  W/VALVE PLATE LH
PC200-3-M/P-CBA-R   708-25-00020 CYL. BLOCK  W/VALVE PLATE RH
PC200-3-VLP-L   708-25-13210 VALVE PLATE LH
PC200-3-VLP-R   708-25-13220 VALVE PLATE RH
PC200-3-M/P-ROA-L PC200-3   ROTARY KIT LH
PC200-3-M/P-ROA-R     ROTARY KIT RH
PC200-5-M/P-CBA-L PC200-5   CYL. BLOC W/VALVE PLATE LH
PC200-5-M/P-CBA-R     CYL. BLOC W/VALVE PLATE RH
PC200-5-VLP-R   708-25-13611 VALVE PLATE RH
PC200-5-VLP-L   708-25-13612 VALVE PKLTE LH
PC200-5-M/P-ROA-L PC200-5   ROTARY KIT LH
PC200-5-M/P-ROA-R     ROTARY KIT RH
PC200-6-PTS HPV95 708-2L23313 PISTON
PC200-6-CBA-L PC200-6 7082L23112/7082L23222 CYL.BLK W/V.PTE LH
PC200-6-CBA-R   7082L23112/7082L23212 CYL.BLK W/V.PTE RH
PC200-6-STB-A   7082L23340/7082L23351 SET PLATE & BALL GUIDE
PC200-6-SWP-L   708-2L-23452 SWASH PLATE LH
PC200-6-SWP-R     SWASH PLATE RH
PC300-3-M/P-PRA HPV160   PISTON SHOE W/RETAINER
PC300-3-M/P-PTS PC300-3/5/PC400-3/5 708-27-13311 PISTON SHOE SET
PC300-3-M/P-STP PC600-3 708-27-13342 RETAINER SHOE
PC300-3-M/P-CBA-L PC300-3 708-27-00012 C/BLK W/V.PLATE LH  
PC300-3-M/P-CBA-R   708-27-00022 C/BLK W/V.PLATE RH  
PC300-3-M/P-ROA-L     ROTARY KIT LH
PC300-3-M/P-ROA-R     ROTARY KIT RH
PC300-3-CYB   708-27-13111 CYLINDER BLOCK
PC300-3-VLP-L   708-27-13212 VALVE PLATE LH
PC300-3-VLP-R   708-27-13222 VALVE PLATE RH
PC300-5-M/P-CBA-L   708-27-00430/1 C/BLK W/V.PLATE LH  
PC300-5-M/P-CBA-R   708-27-00440/1 C/BLK W/V.PLATE RH  
PC300-5-M/P-ROA-L      
PC300-5-M/P-ROA-R      
PC300-5-VLP-L   708-27-13212 VALVE PKLTE LH
PC300-5-VLP-R   708-27-13222 VALVE PLATE RH
KVC925-CYB KVC925L/925DP 4070145 CYLINDER BLOCK
KVC925-VLP UH06/UH081/HD1880SE 4070170 VALVE PLATE
KVC925-SWA UH07-5/UH07/UH172 4057079 SWASH PLATE ASSY
KVC925-SWP UH06D/DH07-3/UH122   SWASH PLATE BODY
KVC925-BSH UH171/UH142/UH801 4094456-4 BUSHING
KVC925-PTS UH14-2/UH082/UH12 4094456 PISTON SHOE
KVC925-STP UH07-3/MS280(NEW) 4094456-0 SET PLATE
KVC925-SHP HD1800G/HD1500G 68710-00-211 SHOE PLATE
KVC925-SFT YS750/UH30/UH14/UH101 4070171 DRIVE SHAFT
KVC925-AXL UH09/UH20/UH121/UH801 4070150 AXLE
KVC925-ROA HD1550   ROTARY KIT W/SWASH ASSY
  KATO700-BIG    
BOLT(10X30)      
SX505-VLC SX505 4093386 VALVE CASING
SX505-CST   4068034 CRANK SHAFT
SX505-CON   4068039 / 0126506 CON-ROD SET (5PCS)
UH10-M/P-VLP UH10 3018520 VALVE PLATE
SX506-CON SX506   CON-ROD (5PCS)
KVC932-PTS KVC932 0241405 PISTON SHOE  
KVC932-PTS(PC) UH16/DH16/UH501    
KVC932-STP UH181/HD1220(OLD) 0232311 SET PLATE
KVC932-BSH   0232312 BUSHING
KVC932-SHP   0237821 SHOE PLATE
KVC932-CYB   4176706 CYLINDER BLOCK
KVC932-VLP   0237813 VALVE PLATE
KVC932-ROA     ROTARY KIT
NVK45DT-PTS NVK45DT 38401-11-151A PISTON SHOE
NVK45DT-STB-A S80W/SK03/HD250 3840018153/3840018156 SET PLATE & BALL GUIDE
NVK45DT-STP SK-03-II    
NVK45DT-SHP   38400211 SHOE PLATE
NVK45DT-CBA-L   38400141A/3840L314A CYL.BLOCK W/VALVE PLATE LH
NVK45DT-CBA-R   38400141A/3840R313 CYL.BLOCK W/VALVE PLATE RH
NVK45DT-CBL   38400141A CYL. BLOCK
NVK45DT-VLP-L   3840L314A VALVE PLATE LH
NVK45DT-VLP-R   3840R313 VALVE PLATE RH
NVK45DT-SFT   38420111G SHAFT
NVK45DT-ROA-L     ROTARY KIT LH
NVK45DT-ROA-R     ROTARY KIT RH
NV64DT-STB-A NV64/NV50/NV45DT(OLD 2943800424/2953801625 SET PLATE & BALL GUIDE
NV64DT-SWP TYPE) 38EOM-212 SWASH PLATE
NV64DT-CBA-R DH04S/DH110/DH130LC 3850012141/3850L313N C/BLK. W/VALVE PLATE RH
NV64DT-CBA-L (OLD)SK04S/K905A 3850012141/3850L314A C/BLK. W/VALVE PLATE LH
NV64DT-ROA-R SK04-2   ROTARY KIT RH
NV64DT-ROA-L     ROTARY KIT LH
NV70DT-PTS NV60/70DT   PISTON SHOE SET
  LS2600    
NV80DT-PTS NV80DT 0263001 PISTON SHOE SET
  K909B/UH071    
NV84DT-PTS NV84DT 0263001 PISTON SHOE SET
NV84DT-STB-A DH07W/UH073W/UH06-3 0263004/0263004 SET PLATE & BALL GUIDE
NV84DT-SWP UH06-5 0263001 SWASH PLATE NEW
NV84DT-SWP UH06-5 0263001 SWASH PLATE
NV84DT-CBA-R   0263003/0263002 CYL.BLK W/VALVE PLATE RH
NV84DT-CBA-L   0263003/0263003 CYL.BLK W/VALVE PLATE LH
NV84DT-ROA-R     ROTARY KIT RH
NV84DT-ROA-L     ROTARY KIT LH
NV84DT-MTB     METAL BUSHING
NV111DT-STB-A NV90DT,NV111DT 38800153A/38800156 SET PLATE & BALL GUIDE
NV111DT-STP MS200LC/MS450-8/MS300 38800153A SET PLATE
NV111DT-SWP S200LC/LS344EJ/K907C 3880M212 SWASH PLATE
NV111DT-CBA-L K912/K935/HD800SEV 3890012141/3890L314N C/BLK W/V. PLATE LH
NV111DT-CBA-R SK07(OLD)SK907(OLD) 3890012141/3890R314N C/BLK W/V. PLATE RH
NV111DT-ROA-L SK07-3SK200/HD700-5   ROTARY KIT LH
NV111DT-ROA-R HD700-3/HDHD720SEV   ROTARY KIT RH
NV111DT-SFT-F MX8LC(OLD)/HX80 3882011G SHAFT (FRONT)
NV111DT-VLP-L HD770SE-2 389-0L314N VALVE PLATE LH
NV111DT-VLP-R   3890R314N VALVE PLATE RH
MS300-8-SWP NV111DT,MS300-8   SWASH PLATE(OIL HOLE OPPOSITE)
NV111DT-SEAL RR      
NV111DT-SEAL-FR      
NV137-PTS NV137DT/120 38A01-151 PISTON SHOE SET
MS450-8-SWP NV137 (MS450-8)   SWASH PLATE
NV137-CBA K912(OLD)K909/SK09    
NV137-ROA SK400-1/E300/K909C    
  SK300-1/DH220SE-2    
NV137DT-SWP KOBELCO SK09/SK12 3853801925 SWASH PLATE
NV137DT-STB-A KOBELCO 912 38A00153A/38A00156 SET PLATE & BALL GUIDE
NV137DT-STP S280(OLD)/HD1220SEV 38A00153A SET PLATE
NV137DT-BLG MX10(OLD)/HX100(OLD) 38A00156 BALL GUIDE
NV137DT-CBA-R SK09A/SK10 38AOR-13N CYL.BLOCK W/VALVE PLATE RH
NV137DT-CBA-L CAT. 300 38AOL-14N CYL.BLOCK W/VALVE PLATE LH
NV137DT-VLP-R   38AOR-131N VALVE PLATE RH
NV137DT-VLP-L   38AOL-314N VALVE PLATE LH
NV137DT-SFT-F      
NV137DT-SFT-R(12T)      
NV137DT-SFT-R(13T)      
NV137DT-ROA-R     ROTARY KIT RH
NV137DT-ROA-L     ROTARY KIT LH
K3V180DT-PTS NV172DT 3853802466 PISTON SHOE SET
NV137DT-STB-A KATO HD1250V1 38A00153A/38A00156 SET PLATE & BALL GUIDE
NV137DT-SWP   3853801925 SWASH PLATE
NV172DT-CBA-R     CYL. BLOCK W/VALVE PLATE RH
NV172DT-CBA-L KATO HD1250V1   CYL. BLOCK W/VALVE PLATE LH
NV172DT-VLP-R CAT450/HD125SEV 2933801022 VALVE PLATE RH
NV172DT-VLP-L HD1880SE-3 2933801023 VALVE PLATE LH
NV172DT-ROA-L     ROTARY KIT LH
NV172DT-ROA-R     ROTARY KIT RH
NV270-PTS (SET) NV210/235/270 0339801 PISTON SHOE SET (9PCS)
NV270-PTS (PC) EX1100/EX1000/EX700    
NV270-STB-A SPF100P 03844211/0384211 SET PLATE & BALL GUIDE
NV270-CBA   0339802/0384211 CLY. BLOCK W/VALVE PLATE
NV270-SWP   339804 SWASH PLATE
NV270-SPR   0339810 DISC SPRING
K3V63DT-SFT-F K3V63DT 2943800424 SHAFT(FRONT)
K3V63DT-SFT-R R1300/1300W/S130 2933800889 SHAFT(REAR)
K3V63DT-PTS S130(NEW)/120W/S130-2) 38501-151 PISTON SHOE SET
K3V63DT-STB-A MX6LC/6W-2/S130W 2943800424/2953801625 SET PLATE & BALL GUIDE
K3V63DT-STP     SET PLATE
K3V63DT-SHP  K904D,K905 2953801742 SHOE PLATE
K3V63DT-CBA-L SK04-N2/HX60W-2SK100 2943800428/2933800750 C/BLK W/V.PLATE LH
K3V63DT-CBA-R  SK05,SK045,SK120 2943800428/2933800749 C/BLK W/V.PLATE RH
K3V63DT-VLP-R MX132W/HE130-W 2933800749  
K3V63DT-VLP-L R1300LC/S130-V 2933800750  
K3V63DT-SWP K3V63DT 2933800732 SWASH PLATE
K3V63DT-SPR K3V63DT   SPRING(9PCS/SET)
K3V63DT-ROA-L K3V63DT   ROTARY KIT LH
K3V63DT-ROA-R K3V63DT   ROTARY KIT RH
K3V112DT-SFT-F K3V112DT  2933800774 SHAFT(FRONT)
K3V112DT-PTS HD1023/K907-3/SK220 38901-11 PISTON SHOE SET
K3V112DT-STB-A SK200-3/SK07-2/MX8W-2 2943800463/2953801765 SET PLATE W/BALL GUIDE
K3V112DT-STP HE2000LC/HE220LC 2943800463 SET PLATE
K3V112DT-BLG R2000W/S220-3/HX80(N) 2953801765 BALL GUIDE
K3V112DT-SHP HD800-V2/800-2/770SEV3 6871000211 SHOE PLATE
K3V112DT-SWP HD700-V2/S220LC 2953801990 SWASH PLATE & SUPPORT
K3V112DT-CBA-L MX8-2/R2000/MX222LC 2953801894/3890L314N C/BLOCK W/VALVE PLATE LH
K3V112DT-CBA-R HD770V-3/S220LC-V 2953801894/3890R313N C/BLOCK W/VALVE PLATE RH
K3V112DT-CBA-L-S     C/BLK W/V.PLATE LH(SLEEVE)
K3V112DT-CBA-R-S     C/BLK W/V.PLATE RH(SLEEVE)
K3V112DT-CBA-L-NV     C/BLK W/V.PLATE LH(NV TYPE)
K3V112DT-CBA-R-NV     C/BLK W/V.PLATE RH(NV TYPE)
K3V112DT-VLP-L   3890L313N VALVE PLATE LH
K3V112DT-VLP-R   3890R314N VALVE PLATE RH
K3V112DT-SPR   2953801769 PUMP SPRING(COIL SPRING)
K3V112DT-ROA-L NV TYPE   ROTARY KIT LH
K3V112DT-ROA-R NV TYPE   ROTARY KIT RH
K3V112DT-ROA-L     ROTARY KIT LH
K3V112DT-ROA-R     ROTARY KIT RH
K3V112BDT-SWP     SWASH PLATE
K3V112DT-SFT-R   2933800883 SHAFT(REAR)
K3V140DT-PTS K3V140DT 3853802468 PISTON SHOE SET
K3V140DT-STB-A MX292/SK300-2/K912 2943800488/2953801840 SET PLATE W/BALL GUIDE
K3V140DT-STP SK400-2/R3200/S280(N) 2943800488 SET PLATE
K3V140DT-BLG ONLY K916/S280-V/GS320-LC 2953801840 BALL GUIDE
K3V140DT-SHP HX100(N)/R2800/MX10-2 871A00AA124 SHOE PLATE
K3V140DT-SWP R3000/MX292LC/SK400-2 2933800908 SWASH PLATE
K3V140DT-CBA-L HD800SE/SK12(N) 2933800878/38AOR314N C/BLOCK W/VALVE PLATE LH
K3V140DT-CBA-R S280LC-3/HD1220SE-2 2933800878/38AOR313N C/BLOCK W/VALVE PLATE RH
K3V140DT-CBA-L-S HD1220SE-3/K916   C/BLOCK W/VALVE PLATE LH(SLEEVE)
K3V140DT-CBA-R-S SK12/SK300-2   C/BLOCK W/VALVE PLATE RH(SLEEVE)
K3V140DT-ROA-L     ROTARY KIT LH
K3V140DT-ROA-R     ROTARY KIT RH
K3V140DT-SPR   2953801842 PUMP SPRING(9PCS/SET)
K3V140DT-SFT-F   2933800890 SHAFT(FRONT)
K3V149DT-SFT-R   2933800903 SHAFT(REAR)
K3V180DT-PTS K3V180DT 38B00151/38B00152 PISTON SHOE SET
K3V180DT-CBA-R MX452LC/EX400LC-3 2953802067/2933801022 CYLINDER BLOCK RH
K3V180DT-CBA-L HD1250-V2/HD1250SEV 2953802067/2933801023 CYLINDER BLOCK LH
K3V180DT-VLP-R HD1880V2/MX14-2/MX14 2933801022 VALVE PLATE RH
K3V180DT-VLP-L S320(N)/S330-3MX352LC 2933801023 VALVE PLATE LH
K3V180DT-SPR S400LC/HD1880V-3/SK20 2953802061 BLOCK SPRING
K3V180DT-SFT-F EX650/SK400-2/E450-2 2933800890 SHAFT FRONT
K3V180DT-ROA-R R4300-3/R4200-3   ROTARY KIT RH
K3V180DT-ROA-L HD400-2/R3600   ROTARY KIT LH
HTM450D-PTS HTM450D 4166993-1 PISTON SHOE SET(13PCS)
HTM450D-SHO UH07-7,UH08 S/M 0166608 SHOE (13PCS/SET)
HTM450D-STP  (UH08) 0166636 SET PLATE
HTM450D-CYB   4166993 CYLINDER BLOCK
HTM450D-HED   4202292 HEAD
HTM450D-VLP   0212108 VALVE PLATE
  UH07-7(DH08)   LEVEL GUAGE
GM15-PTS GM15 (LS150)   PISTON SHOE
GM30H-PTS GM30H /TRACK MOTOR 150F2105-00 PISTON SHOE SET
GM30H-VLP SUMITOMO LS2800 150F2009-00 VALVE PLATE
GM30H-BLG LS3400S200LC/MX8 150F2008-01 BALL GUIDE
GM30H-STP HX80LC 150F2007-01 RETAINER
GM30H-CYB   150F2004-01 CYLINDER BLOCK
GM30H-SWP   150F2102-00 SWASH PLATE
       
GM35V-PTS GM35V/TRACK MOTOR 160F2030-0002 PISTON SHOE
  S220LC/MX222/R2000LC    
M2X55-PTS M2X63/55 SWING MOTOR 3753700507 PISTON SHOE SET
M2X55-STB-A S130-2/S130W/S130W-2 3743700471/3753700501 SET PLATE & BALL GUIDE
M2X55-CYB   3733700683 CYLINDER BLOCK
M2X55-VLP   3743700472 VALVE PLATE
M2X55-SHP   3753700499 SHOE PLATE
M2X55-PRD     PUSH ROD(12PCS/SET)
M2X55-ROA     ROTARY KIT
M2X96-PTS M2X96 SWING MOTOR 0409201 PISTON SHOE
M2X96-STB-A EX200-2 0409210/0409205 SET PLATE & BALL GUIDE
M2X96-SHP   0409211 SHOE PLATE
M2X96-CYB   0409204 CYLINDER BLOCK
M2X96-VLP   0409212 VALVE PLATE
M2X96-PRD     PUSH ROAD
M2X96-SPC     SPACER
M2X96-ROA     ROTARY KIT
M2X120-PTS M2X120 0667601 PISTON SHOE
M2X120-STB-A EX200-3/EL320/MX225 0667611/0667608 SET PLATE & BALL GUIDE
M2X120-SHP   0667612 SHOE PLATE  
M2X120-CYB   0667606 CYLINDER BLOCK  
M2X120-VLP   0667613 VALVE PLATE
M2X120-PRD     PUSH ROAD
M2X120-SPC     SPACER
M2X170-PTS M2X150/170 SWING 113351 PISTON SHOE
M2X170-STB-A MOTOR 113353/113374 SET PLATE & BALL GUIDE
M2X170-STP MX10-2/MX292/HD1250VL 113353 SET PLATE  
M2X170-BLG     BALL GUIDE
M2X170-SHP S280LC-3/SK07-2 113354 SHOE PLATE
M2X170-VLP SK07-N2/HD1880 116634A VALVE PLATE
M2X170-CYB   116635 CYLINDER BLOCK
M2X170-ROA     ROTARY KIT
M2X170-WSH     WASHER (DISC SPRING)
M2X170-PUSH ROD     PIN
M2X146 M2X146SWING MOTOR   PISTON SHOE
M2X146 EX200-5   SET PLATE & BALL GUIDE
M2X146     SHOE PLATE
M2X146     CYLINDER BLOCK
M2X146     VALVE PLATE
M2X146     PUSH ROD
M2X146     WASHER
M2X146     ROTARY KIT
M2X146     SHAFT
M2X210-PTS M2X210 SWING MOTOR 0365401 PISTON SHOE
M2X210-STB-A EX300/FH300/ 0365412/0365407 SET PLATE & BALL GUIDE
M2X210-STP LS4300FJ2/EX270 0365412 SET PLATE  
M2X210-SHP EX280/EX300-3 0365413 SHOE PLATE
M2X210-VLP KOBELCO SK-300 0365414 VALVE PLATE
M2X210-VLP(B) HD125-V2/HD125V-1S   VALVE PLATE (B)
M2X210-CYB K300/EX300-2 0365406 CYLINDER BLOCK
M2X210-WSH   0365410 WASHER (DISC SPRING)
M2X210-ROA     ROTARY KIT
M2X210-PIN     PIN
SK200-III-T/M-PTS SK200-III TRACK MOTOR   PISTON SHOE
SK200-III-T/M-STB-A     SET PLATE & BALL GUIDE
K907-II-T/M-PTS K907-II, SK07N2   PISTON SHOE
K907-II-T/M-STB-A     SET PLATE & BALL GUIDE
K907-II-T/M-CYB     CYLINDER BLOCK
K907-II-T/M-VLP     VALVE PLATE
  TRACK MOTOR    
SK07II-T/M-CYB SK-07-II TRACK MOTOR 2441U518S12 CYL. BLOCK
SK07II-T/M-PTS   2441U518S11 PISTON SHOE SET
SK07II-T/M-STP   2441U518S9 RETAINER
EX60-2/3-S/M-PTS EX60-2/3SWING MOTOR 0444203 PISTON SHOE
EX60-2/3-S/M-STB-A   0444205 SET & BALL GUIDE
EX60-2/3-S/M-CYB   0444203 CYL.BLOCK
EX60-2/3-S/M-VLP   0444204 VALVE PLATE
EX100-S/M-PTS EX100 SWING MOTOR   PISTON SHOE
EX100-S/M-STB-A   0311305 SET & BALL GUIDE
EX100-S/M-SHP   0311306 SHOE PLATE
EX100-S/M-CBA     CYL.BLK W/V.PLATE  
EX100-S/M-SPR     SPRING
EX100-S/M-VLP     VALVE PLATE
EX100-S/M-ASSY   0311304 PISTON/BLOCK/V.PLATE
EX100-2-M/M-VLP     VALVE PLATE
DNB50-PTS DNB50B/60B TRACK 371A00A-121 PISTON SHOE
DNB50-SWP MOTOR MX452LC/S320 330800109 SWASH PLATE
DNB50-CYB S330-3/MX352LC/S400LC 3330800108 CYLINDER BLOCK
DNB50-STB-A MX14/R3600/R2800K 2943800488/2953801840 SET PLATE & BALL GUIDE
HPV125-PTS HPV125B 9044928 PLUNGER
HPV125-CYB UH07-7/UH083/DH08 2013674 ROTOR
HPV125-HDV   2016517 VALVE HEAD
HPV135-PTS HPV116 8036381 PLUNGER
HPV135-CYB EX200-1/EX220-1 2021642 ROTOR
HPV135-HDV-A FH200LC 1011095 HEAD ASSY
HPV135-HDC     HEAD COVER
HPV135-VLP   2035308 VALVE PLATE
HPV135-SFT   2021677 DRIVE SHAFT
HPV135-CSFT   8035127 CENTER SHAFT
EX200-CAS     PUMP CASING
EX200-2-PTS HPV091 8043698 PLUNGER
EX200-2-CYB EX200-2/EX200-3 2027217 ROTOR
EX200-2-VLP   1016064 VALVE PLATE
EX200-2-CSFT   4233180 CENTER SHAFT
EX200-2-T/M-VLP     VALVE PLATE
HPV145-PTS HPV145 8033955 PLUNGER
HPV145-CYB EX300-1/EX300-2 2022744 ROTOR
HPV145-SFT EX300-3/EX270-1/2/3 2023051 DISC DRIVE
HPV145-C.SFT   8035539 CENTER SHAFT
HPV145-HDV-A   8041517 HEAD ASSY
HPV145-HDC     HEAD COVER
HPV145-VLP   2035308 VALVE PLATE
MX173-PTS MX150/173SWINGMOTOR 0308601 PISTON SET
MX173-SHP EX200-1/EX300-1 0308613 SHOE PLATE
MX173-STB-A   0308603/0308603 SET PLATE & BALL GUIDE
MX173-CBA   0308602 CYL. BLOCK W/VALVE PLATE
MX173-CYB ONLY   03083820 CYLINDER BLOCK
MX173-VLP   0308380-1 VALVE PLATE ONLY
A10V40-PTS UCHIDA A10V40   PISTON SHOE
A10V40-SHP EX60-1   SHOE PLATE
A10V40-STB-A SK03-N2, SK60   SET PLATE & BALL GUIDE
A10V40-CBA-L LS1400   C/BLK W/VALVE PLATE LH
A10V40-CBA-R     C/BLK W/VALVE PLATE RH
A10V40-CYB-ONLY     CYLINDER BLOCK
A10V40-VLP-LH     VALVE PLATE LH
A10V40-VLP-RH     VALVE PLATE RH
      ROTARY KIT LH
A10V43-PTS UCHIDA A10V43   PISTON SHOE
A10V43-SHP EX60LC/S80W3   SHOE PLATE
A10V43-STB-A     SET PLATE & BALL GUIDE
A10V43-STP     SET PLATE  
A10V43-CBA-L     C/BLK W/VALVE PLATE LH
A10V43-CBA-R     C/BLK W/VALVE PLATE RH
A10V43-CYB     CYLINDER BLOCK
A10V43-VLP-LH     VALVE PLATE LH
A10V43-VLP-RH     VALVE PLATE RH
A10V43-ROA-L     ROTARY KIT LH
A10V43-ROA-R     ROTARY KIT RH
A10V43-II-PTS A10V43-II   PISTON SHOE
A10V43-II-SHP     SHOE PLATE
A10V43-II-STB-A     SET PLATE & BALL GUIDE
A10V43-II-STP     SET PLATE
A10V43-II-BLG     BALL GUIDE
A10V43-II-CBA-L-FRT     C/BLK W/VALVE PLATE FRONT
A10V43-II-CBA-R-RR     C/BLK W/VALVE PLATE REAR
A10V43-II-CYB     CYLINDER BLOCK
A10V43-II-VLP-LH-FRT     VALVE PLATE FRONT
A10V43-II-VLP-RH-RR     VALVE PLATE REAR
A10V43-II-VLP-LH-FRT-INDIA     VALVE PLATE FRONT
A10V43-II-VLP-RH-RR-INDIA     VALVE PLATE REAR
A10V43-II-ROA-R-RR     ROTARY KIT REAR
A10V43-II-ROA-L-FRT     ROTARY KIT FRONT
A10V43-II-PIN     PIN (3PCS/KIT)
A10V45-PTS     PISTON SHOE SET
A10V45-STB-A     SET PLATE & BALL GUIDE
A10V45-SHP     SHOE PLATE
A10V45-CYB     CYLINDER BLOCK
A10V45-VLP-LH     VALVE PLATE LH
A10V45-VLP-RH     VALVE PLATE RH
A8V55-PTS UCHIDA A8V55   PISTON
A8V55-PTS-2R EX100/EX120/EX90   PISTON W/PISTON RING (2PCS)
A8V55-PTR EX100-1/HD400HD550   PISTON RING
A8V55-CBA-L HD450/UH063 4206914 BLOCK W/V.PLATE LH
A8V55-CBA-R   4206915 BLOCK W/V.PLATE RH
A8V55-VLP-R   4206915 VALVE PLATE RH
A8V55-VLP-L   4206914 VALVE PLATE LH
A8V55-CYB     CYLINDER BLOKC
A8V55-HDC     HEAD COVER
A8VO107-ROA-L     ROTARY KIT LH
A8VO107-ROA-R     ROTARY KIT RH
A8V107-PTS UCHIDA A8V107 069120 PISTON
A8V107-PTS-2R ERBR/ESBR/ERIA/ERAR 069120 PISTON W/PISTON RING (2PCS)
A8V107-PTR ESBR 069120 PISTON RING
A8V107-CYB NK12000/HD900 404100 CYLINDER BLOCK
A8V107-CBA-(CAT.)-R LS2800FJ2/SE085 404100/1100029126 CYL. BLOCK W/VALVE PLATE RH
A8V107-CBA-(CAT.)-L HD880SE-2/S12800 404100/1100029127 CYL. BLOCK W/VALVE PLATE LH
A8V107-VLP-R-(CAT.) NK190-3/IS220-5 1100029126 VALVE PLATE RH (CAT.)
A8V107-VLP-L-(CAT.) GS200LC/SE085 1100029117 VALVE PLATE LH (CAT.)
A8V107-CBA-(SUM.)-R HD770-7HD900SEV   CYL. BLOCK W/VALVE PLATE RH
A8V107-CBA-(SUM.)-L HD770-3/HD770SEV-2   CYL. BLOCK W/VALVE PLATE LH
A8V107-VLP-R-(SUM.) NK1000 1100029126 VALVE PLATE RH (SUM.)
A8V107-VLP-L-(SUM.)   1100029117 VALVE PLATE LH (SUM.)
A8V107-STP   1700625744 SET PLATE
A8V107-ROA-L     ROTARY KIT LH
A8V0107-CYB-(CAT.)     CYLINDER BLOCK (CAT)
A8V0107-CBA-(CAT.)-R     CYL. BLOCK W/VALVE PLATE RH
A8V0107-CBA-(CAT.)-L     CYL. BLOCK W/VALVE PLATE LH
A8V107-ROA-R     ROTARY KIT RH
A6V160-PTR A6V160   PISTON RING
MX80-PTS MX80   PISTON SHOE SET
MX80-STB-A (M8X)   SET PLATE & BALL GUIDE
MX80-CBA     CYL' BLOCK W/VALVE PLATE
CAT12G-PTS CAT.12G,120G,140G 8J2022 PISTON SHOE SET
CAT12G-STP   4T7022 SET PLATE(RETRACTION PLATE)
CAT12G-SHP   1U-0406 SHOE PLATE(THRUST)
CAT12G-CYB   9J8660 CYL.BLOCK(BARREL ASSY)
CAT12G-VLP   9J5758 VALVE PLATE(BEARING)
CAT12G-SWP      
CAT140H-PTS CAT140   PISTON SHOE SET
CAT14G-PTS   1U2738 PISTON SHOE SET
CAT14G-STP   4T7024 SET PLATE(RETRACTION PLATE)
CAT14G-SHP     THRUST PLATE(SHOE P/L)
CAT14G-CYB   9T2417 CYL.BLOCK (BARREL ASSY)
CAT14G-VLP     ASSY PORT PLATE(BEARING P/L)
CAT.320-PTS-A AP-12 087-5177 PISTON SHOE SET
CAT.320-STB-A E200/CAT320 087-5176/096-4387 SET PLATE & BALL GUIDE
CAT.320-STP   087-5176 SET PLATE
CAT.320-BLG   096-4387 BALL GUIDE
CAT.320-SHP     SHOE PLATE
CAT.320-CBA-F   087-5185 CYL'BLK W/VALVE PLATE FRT
CAT.320-CBA-R   087-5185 CYL'BLK W/VALVE PLATE RR
CAT.320-CYB     CYLINDER BLOCK ONLY
CAT.320-VLP-F     VALVE PLATE FRONT
CAT.320-VLP-R     VALVE PLATE REAR
CAT.320-SFT-F     SHAFT FRONT
CAT.320-SFT-R     SHAFT REAR
CAT.320-ROA-F     ROTARY KIT FR
CAT.320-ROA-R     ROTARY KIT RR
2PV35-PTS     PLUNGER
2PV35-CYB     CYLINDER BLOCK
2PV35-VLP-LH     VALVE PLATE LH
2PV35-VLP-RH     VAVLE PLATE RH
2PV35-STP     SET PLATE
2PV35-PTR     PISTON RING
2PV50-PTS     PLUNGER
2PV50-CYB B2PV50   CYLINDER BLOCK
2PV50-VLP-LH     VALVE PLATE LH
2PV50-VLP-RH     VLAVE PLATE RH
2PV50-STP     SET PLATE
2PV50-PTR     PISTON RING
2PV50-ROA-L     ROTARY KIT LH
2PV50-ROA-R     ROTARY KIT RH
2PV75-PTS B2PV75   PISTON SHOE (7PCS/SET)
2PV75-STP     SET PLATE
2PV75-CYB K907A/LS2800BS   CYL.BLOCK (SLEEVE TYPE)
2PV75-VLP     VALVE PLATE
2PV75-PTR     PISTON RING
2PV105-PTS     PLUNGER
2PV105-CYB     CYLINDER BLOCK
2PV105-VLP-LH     VALVE PLATE LH
2PV105-VLP-RH     VAVLE PLATE RH
2PV105-STP     SET PLATE
2PV105-PTR     PISTON RING
HPR100-PTS HPR100 2343200425 PISTON SHOE SET
HPR100-PTS (PC) S450/S450(OLD)CAT245    
HPR100-STB-A   2343201400 SET PLATE & BALL GUIDE
HPR100-CBA   2343200805 CYLINDER BLOCK
HPR100-VLP-RH   2543240205 VALVE PLATE RH
HPR100-VLP-LH   2543240201 VALVE PLATE LH
HPR100-SWP-U   2543232015 SWASH PLATE
HPR100-BSH   0009204003 METAL BUSH
HPR100-SWP-L   2543231806 SWASH PALTE (SUPPORT)
HPR130-PTS HPR130   PISTON SHOE SET
HPR130-STB-A SINGLE PUMP   SET PLATE & BALL GUIDE
HPR130-CBA     CYLINDER BLOCK W/VALVE PLATE
HPR130-SWP-N     SWASH PLATE NEW TYPE
HPR130-SWP-U     SWASH PLATE
HPR130-SWP-L     SWASH PALTE (SUPPORT)
HPR130-BSH     METAL BUSH
HPR130-SFT     SHAFT
HPR130-VLP     VALVE PLATE
HPR130-ROA     ROTARY KIT
HPR160-PTS HPR130/160 2563200405 PISTON SHOE
HPR160-STB-A DOUBLE PUMP 2563201400/2563201400B SET PLATE & BALL GUIDE
HPR160-CBA-RH S320/S320(OLD) 2563200805/2563200201 C/BLK W/VALVE PLATE RH
HPR160-CBA-LH   2563200805/2563240206 C/BLK W/VALVE PLATE LH
HPR160-VLP-RH     VALVE PLATE RH
P6P-PTS DENISON P6P   PISTON SHOE SET ( 7PCS/SET)
P6P-STP     SET PLATE
P6P-SHP     SHOE PLATE
P6P-VLP     VALVE PLATE
P6P-BRP     BEARING PLATE
LPVD64-PTS     PISTON SHOE
LPVD64-STP     SET PLATE
LPVD64-BLG     BALL GUIDE
LPVD64-SHP     SHOE PLATE
LPVD64-CYB     CYLINDER BLOCK
LPVD64-VLP-RH     VALVE PLATE RH
LPVD64-VLP-LH     VALVE PLATE LH
LPVD64-SPR     SPRING
LPVD64-CBA-RH     C/BLK W/VALVE PLATE RH
LPVD64-CBA-LH     C/BLK W/VALVE PLATE LH
LPVD64-ROA-RH     ROTARY KIT RH
LPVD64-ROA-LH     ROTARY KIT LH
PV119-CYB     CYLINDER BLOCK
PV119-VLP SPV6/119   VALVE PLATE
PV119-SHP     THRUST PLATE
PVD2B-32L-SWP     SWASH PLATE
PVD2B-32L-PTS     PISTON SHOE(10PCS/SET)
PVD2B-32L-STB-A     SET PLATE & BALL GUIDE
PVD2B-32L-STP     SET PLATE
PVD2B-32L-BLG     BALL GUIDE
PVD2B-32L-CYB     CYLINDER BLOCK
PVD2B-32L-VLP     VALVE  PLATE
PVD2B-32L-BSH     METAL BUSHING (2PCS/SET)
PVD2B-36L-SWP     SWASH PLATE
PVD2B-36L-PTS     PISTON SHOE(10PCS/SET)
PVD2B-36L-STB-A     SET PLATE & BALL GUIDE
PVD2B-36L-CYB     CYLINDER BLOCK
PVD2B-36L-VLP     VALVE  PLATE
PVD2B-36L-BSH     METAL BUSHING (2PCS/SET)
PVD2B-42L     PISTON SHOE
PVD2B-42L     SET PLATE & BALL GUIDE
PVD2B-42L     CYLINDER BLOCK
PVD2B-42L     VALVE PLATE
PVD3B-60L     PISTON SHOE
PVD3B-60L     SET PLATE & BALL GUIDE
PVD3B-60L     CYLINDER BLOCK
PVD3B-60L     VALVE PLATE
EATON 72400-PTS      
EATON 72400-STP      
EATON 72400-BLG      
EATON 72400-VLP-P      
EATON 72400-VLP-M      
EATON 72400-CYB      
EATON 72400-WSH      
EATON 72400-ROA(PUMP)     ROTARY KIT - PUMP
EATON 72400-VLP(MOTOR)     VALVE PLATE - MOTOR
VRD63-PTS     PISTON SHOE ASS'Y
VRD63-CBA-L     CYL'BLK W/V.PLATE LH
VRD63-CBA-R     CYL'BLK W/V.PLATE RH
VRD63-STP     SET PLATE
VRD63-STB-A     SET P/L & BALL GUIDE
VRD63-SWP     SWASH PLATE
VRD63-WSH     WASHER
VRD63-PRD     PUSH ROD(3PCS/SET)
VRD63-SPR     BLOCK SPRING
VRD63-ROA     ROTARY KIT
MAG150-PTS     PISTON SHOE
MAG150-STB-A     SET PLATE & BALL GUIDE
MAG150-STP     SET PLATE
MAG150-CYB     CYLINDER BLOCK
MAG150-VLP     VALVE PLATE
MAG150-SWP     SWASH PLATE
MAG170-PTS     PISTON SHOE
MAG170-STB-A     SET PLATE & BALL GUIDE
MAG170-CYB     CYLINDER BLOCK
MAG170-VLP     VALVE PLATE
MAG170-SWP     SWASH PLATE
VICKERS TA1919     PISTON SHOE (9PCS/SET)
VICKERS TA1919     SET PLATE
VICKERS TA1919     BALL GUIDE
VICKERS TA1919     CYLINDER BLOCK
VICKERS TA1919     VALVE PLATE LH
VICKERS TA1919     VALVE PLATE RH
VICKERS TA1919     PUSH ROD(3PCS/SET)
VICKERS TA1919     GRIP
VICKERS TA1919     ROTARY KIT LH
VICKERS TA1919     ROTARY KIT RH
VICKERS TA1919     ROTARY KIT(W/O VALVE P/L)
EPE-03-SHP     SHOE PLATE
EPE-04-VLP     VALVE PLATE
PSV263 KAYABA TYPE   PISTON SHOE
PSV263     SET PLATE & BALL GUIDE
PSV263     CYL'BLK W/V.PLATE LH
PSV263     CYL'BLK W/V. PLATE RH
PC60-5 HPV35/50/60 708-21-13351 PISTON SHOE
PC60-5 PC60-5 708-21-13340 SET PLATE
PC60-5     SWASH  PLATE
PC60-5   708-21-00060 CYL'BLK W/V.PLATE LH
PC60-5   708-21-00070 CYL'BLK W/V.PLATE RH
HPV102     PISTON(7PCS/SET)
HPV102     CYLINDER BLOCK
HPV102     VALVE PLATE RH
HPV102     VALVE PLATE LH
HPV102     DRIVE DISC
HPV102     IDLER DISC


2/2, Total : 34
No Subject Name Date Down Hits
JMV motors, final drivers, Gm motors admin 2014-08-20 1647 2340
Hyundai final drive admin 2014-08-20 1625 2214
DNB60 admin 2014-05-24 1724 3294
gm35vl korea admin 2013-11-06 2218 3923
ec240b swing motor admin 2013-11-06 2019 4613
k5v200dph korea admin 2013-11-06 2094 4821
AP2D36 PUMP admin 2013-03-08 1944 4460
K5V280DTH MAIN PUMP admin 2012-03-09 2334 5112
New products line up admin 2011-06-23 110 5954
5 Doosan main pump a8v200 admin 2017-04-27 175 385
4 Hitachi pump details admin 2017-04-27 3 430
3 ZX 200 main pump admin 2015-05-26 1249 1232
2 nachi pump for mini excavators admin 2015-03-31 10 2131
Products lists admin 2009-09-02 164 15447
Start 1   2  
name subject content